










































Treatment Protocol of COVID 19 infection in Bangladesh: 

Influenza Like Illness (ILI) 
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No sign of pneumonia  

Patient with 

Fever 

Cough  

Sore throat 

Malaise 

Nasal congestion 

 

 
Tab Paracetamol 500 mg 1+1+1 

Tab antihistamine (fexofenadin) 0+0+1 

Cough suppressant- 2tsf TDS 

Steam inhalation/Gurgle of Luke 

warm water 

Plenty of water, Avoid NSAID, Steroids 

No antiviral or immunomodulator 

Rest 

Rest in home as self- isolation 

Social distancing with family members 

No visitor 

Hand wash 

Cough etiquette 

Mask 

 

Follow up in phone 

Self home isolation for 14 days 

Ask about : 

chest pain 

Dyspnoea 

 Persistent or worsen dry or productive 

cough 

Haemoptysis 

Pt developed Pneumonia/SARI 

Radiological evidence(tests to be done 

isolated and with PPE of stuff) 

Chest X-ray-Bilateral 

consolidation(common)-Peripheral 

Or unilateral consolidationOr GGO 

 

CT scan of Chest- Consolidation. Ground 

glass opacity (GGO) 

CT early finding than Chest Xray 

 

High CRP, Lymphopenia, 

 normal procalitonin 

Stay home as isolation 

Avoid direct consult with 

physicians 

Phone call to physicians for 

advice 

Maintain Self isolation 

protocol 

 

 



SARI (Severe Acute respiratory Syndrome):  An ARI with history of fever or measured 
temperature ≥38 C° and cough; onset within the last ~10 days; and requiring hospitalization. 

However, the absence of fever does NOT exclude viral infection. Commonly SARI cases 
develop pneumonia. All SARI cases should be diagnosed by RT-PCR for COVID 19 or rapid 
test, serology 

 

 

 

 

  

 

 

 

 

 

 

 

 

 

 

SARI due to COVID-19 

Mild Pneumonia: 

Adult: Patient with 
pneumonia and no signs of 
severe pneumonia.  
Child : non-severe 

pneumonia has cough or 

difficulty breathing + fast 

breathing: fast breathing (in 

breaths/min): <2 months, 

≥60; 2–11 months, ≥50; 1–5 

years, ≥40 and no signs of 

severe pneumonia.  

Chest Xray-Bilateral  

consolidation(common)- 

Peripheral 

Or unilateral consolidation/ 

GGO 

CT scan of Chest- 

 Consolidation.  

Ground glass opacity (GGO) 

CT early finding than Chest Xray 

 

High CRP, Lymphopenia, 

 normal procalitonin 
 

Patient with pneumonia and no signs of severe 
pneumonia.  
Child with non-severe pneumonia has cough or difficulty 
breathing + fast breathing: fast breathing (in breaths/min): 
<2 months, ≥60; 2–11 months, ≥50; 1–5 years, ≥40 and no 
signs of severe pneumonia.  

 

Severe pneumonia  
Adolescent or adult: Mild pneumonia plus 
one of respiratory rate >30 breaths/min, 
severe respiratory distress, or SpO2 <90% 
on room air.  
Child : Mild Pneumonia plus at least one of 

the following: central cyanosis or SpO2 

<90%; severe respiratory distress (e.g. 

grunting, very severe chest indrawing); 

signs of pneumonia with a general danger 

sign: inability to breastfeed or drink, 

lethargy or unconsciousness, or 

convulsions. Other signs of pneumonia 

may be present: chest indrawing, fast 

breathing (in breaths/min): <2 months, 

≥60; 2–11 months, ≥50; 1–5 years, ≥40.2 

The diagnosis is clinical; chest imaging can 

exclude complications.  

Chest Xray-Bilateral Consolidation 

(common)-Peripheral Or unilateral 

consolidation/ GGO 

CT scan of Chest- Consolidation (late).  

Ground glass opacity (GGO)(early) 

CT has early finding than Chest Xray 

High CRP,LDH,LFT,RFT Lymphopenia, 

 normal procalitonin 
 

Acute Respiratory Distress Syndrome/ALI 
 
Onset: new or worsening respiratory symptoms 
within one week of known clinical insult.  
Chest imaging (radiograph, CT scan, or lung 

ultrasound): bilateral opacities, not fully 

explained by effusions, lobar or lung collapse, or 

nodules. Normal Echo 

Adults: Oxygenation  from mild 200 mmHg < 
PaO2/FiO2 ≤ 300 mmHg (with PEEP or CPAP ≥5 
cmH2O,or non-ventilated) ro severe PaO2/FiO2 
≤ 100 mmHg with PEEP ≥5 cmH2)) 
 
Oxygenation (children; note OI = Oxygenation 
Index and OSI = Oxygenation Index using 
SpO2):  
• Bilevel NIV or CPAP ≥5 cmH2O via full face 
mask: PaO2/FiO2 ≤ 300 mmHg or SpO2/FiO2 
≤264  
• Mild ARDS (invasively ventilated): 4 ≤ OI < 8 or 
5 ≤ OSI < 7.5  
• Moderate ARDS (invasively ventilated): 8 ≤ OI 
< 16 or 7.5 ≤ OSI < 12.3  
• Severe ARDS (invasively ventilated): OI ≥ 16 or 
OSI ≥ 12.3  

 

Sepsis: Adults: life-threatening organ dysfunction caused by a dysregulated host response to suspected or proven infection, 
with organ dysfunction*. Signs of organ dysfunction include: altered mental status, difficult or fast breathing, low oxygen 
saturation, reduced urine output, fast heart rate, weak pulse, cold extremities or low blood pressure, skin mottling, or 
laboratory evidence of coagulopathy, thrombocytopenia, acidosis, high lactate or hyperbilirubinemia.  
Children: suspected or proven infection and ≥2 SIRS criteria, of which one must be abnormal temperature or white blood cell 

count  

  

 

Septic shock: Adults: persisting hypotension despite volume resuscitation, requiring vasopressors to 
maintain MAP ≥65 mmHg and serum lactate level >2 mmol/L.  
Children (based on [12]): any hypotension (SBP <5th centile or >2 SD below normal for age) or 2-3 of 
the following: altered mental state; tachycardia or bradycardia (HR <90 bpm or >160 bpm in infants 
and HR <70 bpm or >150 bpm in children); prolonged capillary refill (>2 sec) or warm vasodilation  
with bounding pulses; tachypnea; mottled skin or petechial or purpuric rash; increased lactate; 
oliguria; hyperthermia or hypothermia.  
 
  



Drug treatment for SARI ( COVID-19) in Bangladesh 

 

 

 

 

 

  

 

 

 

 

 

 

 

 

 

 

Usage of Glucocorticoids when Necessary 
Appropriate and short-term use of corticosteroids to inhibit cytokine cascade and to 
prevent disease progression should be considered for patients with severe COVID-19 

SARI Tx due to COVID-19 

Mild Pneumonia: 

Adult:  
1st lIne: 
Hydroxycloroquine: 
 400mg-BID-D1 
200 mg –BID-D2-D6 
Or Chlorquine: 
500mg BID  for 7 days  
+ 
Darunavir 80 mg/ Covicistat 
150 mg-once daily –two weeks 
 
2nd line: 
Atazanavir 400mg twice daily 2 
weeks  
+ 
Oseltamivir 150 mg twice 
daily-5 days 
or 
favipiravir (starting dose of 
1600 mg followed by 600 mg 
tid) 
Avoid steroids, NSAID, ARB 
Strongly suggest for Flu Shot, 
ZINC, Melatonin,Vit C 
Empirical antibiotics when 
Procalcitonin is high, 
Neutrophilic leukocytosis 
 

Severe pneumonia  
Adolescent or adult: 

1st line: 
Remdesavir: 
 

2nd line: 

Lopinavir/ritonavir(200mg/50 mg for 

each pill, 2 cap stat and BID 14 days 

+ 

Ribavain: IV 4 gm –Stat and then every 8 

hourly 8mg/kg IV for 14 days 

 

 

 

 

 

 

Oxygen (high flow), Nebulization 

Avoid steroids, NSAID, ARB 
 
Strongly suggest for Flu Shot, ZINC, 
Melatonin,Vit C 
 
Empirical antibiotics when 
Procalcitonin is high, Neutrophilic 
leukocytosis 
 
 

Acute Respiratory Distress Syndrome/ALI 
•Give supplemental oxygen therapy   
High-flow nasal oxygen (HFNO) or non-
invasive ventilation (NIV) should only be used 
in selected patients with hypoxemic 
respiratory failure 
•Conservative intravenous fluid strategies 
• Empirical early antibiotics for possible 
bacterial pneumonia 
• Consideration for early invasive ventilation. 
Implement mechanical ventilation using lower 
tidal volumes (4–8 ml/kg predicted body 
weight, PBW) and lower inspiratory pressures 
(plateau pressure <30 cmH2O). 
Usual critical care: 
• Lung-protective ventilation strategies 
• Periodic prone positioning during 
mechanical ventilation>12 hrs/day 
• Consideration of extracorporeal 
membrane oxygenation(ECMO) 
Higher PEEP, Avoid N-M blocker 
Antiviral or immunomodulatory therapies 
are not yet proven effective in ARDS cases. P 
Pt- ask for clinical trials  
Toclizumab: 
Interleukin: Interferon nebulization is 
recommended in COVID-19. It should be 
performed in negative-pressure wards 
Steroids: Initial routine methylprednisolone at a 

dose of 0.75-1.5 mg/kg intravenously once a 
day(nearly 40 mg once or twice a day). 

Sepsis and shock:    

 Give at least 30 ml/kg of isotonic crystalloid (normal saline and Ringers lactate) in adults in the first 3 hours. In 

resuscitation from septic shock in children in well-resourced settings, give 20 ml/kg as a rapid bolus and up to 40-60 

ml/kg in the first 1 hr. Do not use hypotonic crystalloids, starches, or gelatins for resuscitation. 

 Administer vasopressors when shock persists during or after fluid resuscitation. The initial blood pressure target is 

MAP ≥65 mmHg in adults and age-appropriate targets in children. 

 If signs of poor perfusion and cardiac dysfunction persist despite achieving MAP target with fluids and vasopressors, 

consider an inotrope such as dobutamine. 

 Vasopressors (i.e. norepinephrine, epinephrine, vasopressin, and dopamine) are most safely given through a central 

venous catheter at a strictly controlled rate. Choice: Norepinephrine- Adult ; Epinephrine-Children 

 Antibiotics-1st hour (empirical)-Initially combination followed by narrowing to single agent.Check procalcitonin to stop 

antibiotics 

 Best marker will be Sr lactate(if more than 6 mmol/l-prognosis worst 
  

 










